
* Corresponding author.

1944-3994/1944-3986 © 2021 Desalination Publications. All rights reserved.

Desalination and Water Treatment 
www.deswater.com

doi: 10.5004/dwt.2021.27494

231 (2021) 315–328
August

Evaluation of efficiency of membrane submerged reactor in water 
treatment using ferric chloride (FeCl3) coagulant with flocculation 
agents of polyelectrolyte and lime (CaO)

Farzad Hashemzadeha, Amir Hessam Hassania,*, Ali Torabianb, Mehdi Borgheic, 
Amirhooman Hemmasia

aFaculty of Natural Resources and Environment, Science and Research Branch, Islamic Azad University, Tehran, Iran,  
emails: ahh1346@gmail.com (A.H. Hassani), farzadhashemzadeh91@gmail.com (F. Hashemzadeh), h_hemmasi@yahoo.com (A. Hemmasi) 
bFaculty of Environment, University of Tehran, Tehran, Iran, email: atorabi@ut.ac.ir 
cDepartment of Chemical and Petroleum Engineering, Sharif University of Technology, Tehran, Iran, email: mborghei@sharif.edu

Received 15 December 2020; Accepted 3 June 2021

a b s t r a c t
The present study was conducted to investigate the efficiency of water treatment through the 
coagulation–flocculation process using a membrane submerged reactor (MSR). In this study, first, 
for treatment of water with different turbidities (10, 50, 100, 200, 500, and 1,000 NTU) and total 
organic carbon (TOC) (1, 3, and 5 mg/L), the content of ferric chloride coagulant was evaluated 
along with that of lime and polyelectrolyte for coagulation and flocculation at each of turbidity 
and TOC levels by Jar test. In the next step, the MSR was designed. Parameters of flux, turbidity 
and TOC removal (%), and concentration of iron in the treated water, were also investigated. The 
results of the Jar test showed the pH = 8 was selected as the optimal pH with the highest percentage 
of turbidity and TOC removal. MSR tests had the best performance in terms of flux at turbidity 
level less than 100 NTU so that, flux was decreased by only 15% within 8 h of operation time and 
reached from 40 to 36 L/m2 h. While, at a high turbidity level of 200 NTU, flux reduction was up to 
50% and reached 21.9 L/m2 h. After increasing the operating time of membranes, turbidity removal 
percentages were constant and higher than 99.5%. The highest percentage of TOC removal by MSR 
occurred at the turbidity of 100 NTU and TOC 5 mg/L (72%). The results showed that the removal 
percentages of TOC have also increased by increasing turbidity and TOC concentration; hence, there 
was a further decrease in flux so that at turbidity of 100 NTU and a concentration of 5 mg/L of 
TOC after 8 h, flux decreases by more than 27%. The total removal rate of iron by membrane pro-
cess was more than 99% and the type of membrane fouling was surface sediment with reversibil-
ity. Our results showed that MSR combined with coagulation and flocculation can be used as an 
efficient and flexible method to treat water with different turbidity levels from water sources.

Keywords:  Coagulation and flocculation; Membrane submerged reactor; Turbidity; Ultrafiltration; 
FeCl3

1. Introduction

In recent years, membrane technologies, such as 
microfiltration, ultrafiltration, nanofiltration, and reverse 
osmosis have been used in water treatment processes due 

to low energy costs and high elimination of pollution. 
Also, these technologies require less space and are easy 
to install [1]. Even today, water treatment with different 
turbidity levels is extensively done using ultrafiltration 
membrane because most of the pollutants making up 



F. Hashemzadeh et al. / Desalination and Water Treatment 231 (2021) 315–328316

this type of water have a high molecular weight and can 
be easily separated by ultrafiltration membrane filtration. 
In fact, these systems not only have good performance in 
terms of purification and water quality but also they are 
considered as the main option in recycling water from 
wastewater in the areas where there is low access to surface 
water [2].

Ultrafiltration submerged membranes have been devel-
oped as one of the most important systems in the indus-
try of water and wastewater treatment in the last decade. 
In these systems, ultrafiltration membranes are placed inside 
the reactor tank. Membranes can be in the form of flat sheets 
and tubular or a combination of both. The backwash is also 
done by aerating the surface of the membrane and a back-
wash system, done reversely into the membranes using 
the purified water-reducing fouling on the surface of the 
membranes [3]. In general, submerged membrane systems 
are used at low and high pressures, each of which is used 
based on quality and hydraulic characteristics of flow [4]. 
Important applications of membrane submerged reactors 
(MSRs) are as follows: Firstly, removal of turbidity, bacte-
ria, viruses, and similar contaminants in municipal water 
treatment plants having low inlet water with low pollution 
load, therefore; they can be used with high current flux and 
long membrane life. Secondly, they are used in municipal 
and industrial wastewater treatment plants, for wastewa-
ter treatment. However, the widespread use of submerged 
UF in drinking water treatment is still limited due to two 
major drawbacks, membrane fouling and insufficient 
removal of disinfection by-products (DBPs) precursors [5]. 
Furthermore, several studies on the membrane treatment of 
the surface, lake, and river waters have demonstrated that 
the DBPs precursors of natural organic matter (NOM) were 
one of the major foulants of the membranes [2–6]. To over-
come such problems caused by NOM in UF applications, 
conjunctive use of coagulation and flocculation and mem-
branes is thus becoming more attractive for water treatment 
because the coagulation and flocculation can capture and 
retain NOM before it reaches the membrane surface [7]. 
For addressing the basic problem of membrane fouling 
and longer operations, the quality of output flow, coagula-
tion, and flocculation processes should be improved before 
the flow enters the membranes [8]. The coagulation pro-
cess has a special place in water treatment so that, many 
studies have been done on the type of optimal coagulant 
to remove turbidity. A Jar test is used to select appropriate 
coagulant and also proper dose in the purification process 
under different conditions. In the chemical purification 
process, metal ions, such as Al2(SO4)3 and FeCl3 are pro-
duced by providing the necessary mixing energy, adjusting 
alkalinity and pH of the solution, and adding appropriate 
coagulant and flocculation agents including mineral coag-
ulants, ferric chloride, polyaluminum chloride, polyelec-
trolyte, and hydrated lime to raw water and as a result of 
decomposition of these substances in water, eventually 
disturbing negative electrostatic charge of colloidal parti-
cles is neutralized [9]. In this study, cationic polyelectro-
lytes are used. Cationic polyelectrolytes are water–soluble 
polymers bearing positive ionic groups along back-bone 
or inside chains. These cationic polymers are synthesized 

by free radical polymerization of acrylamide and their 
derivatives through the copolymerization method, involving 
solution, precipitation, and emulsion techniques [10].

The use of ferric chloride salts as coagulants at the con-
centrations where iron hydroxides are dissolved in water 
more than their solubility limit causes the production of 
iron hydroxide deposits. Hydroxide deposits trap these 
particles and cause their deposition while playing a key 
role in neutralizing the disturbing electrostatic charge of 
colloids [11]. Accordingly, in process of coagulation and 
flocculation of organic matter, turbidity and small colloids 
accumulate in a large volume of flocs and form a layer of 
sediment easily washed from the surface of the membrane, 
greatly reducing the deposition of the membrane. However, 
coagulation and flocculation systems along with the cur-
rent membrane filtration are mainly used in raw water 
treatment with low turbidity [12]. Purification of water 
through coagulation and flocculation using low-pressure 
MSRs has not been completely investigated so far. In addi-
tion, the use of air bubble injection near the membranes 
increases shear stress and reduces the need for energy and 
thus, turbulence required to control and remove particles 
from the membrane surface will have a positive effect [13]. 
This method shows a better positive and significant effect 
to increase infiltration flux over a long filtration period. 
Bilad et al. [14] studied the use of low-pressure submerged 
membrane filtration for the potential reuse of detergent 
and water from laundry wastewater. They found that low 
ΔP as low as 0.05 bars offered the highest permeability of 
297 ± 15.3 L m2/h bar without significant membrane foul-
ing. Increasing ΔP leads to a decreasing trend in permea-
bility especially in the early stages of filtration. Aeration 
was found to be effective in enhancing hydraulic perfor-
mance by 60% at rates >1 L/min, below which it offers an 
ineffective foulant scouring effect. Guigui et al. [15] investi-
gated the effect of coagulation in the simultaneous process 
of flocculation and ultrafiltration on the treatment of surface 
water. They indicated that this process could also be used in 
low-quality water treatment so that, the amount of treated 
water and membrane deposition was significantly reduced 
compared to the usual state (no use of flocculation). Their 
results showed that the use of coagulation and floccula-
tion before ultrafiltration increases the quality of diffusion 
and the removal rate of dissolved organic matter is con-
trolled by the coagulation step. Xiangli et al. [16] studied 
the role of pretreatment (coagulation and flocculation) in 
the treatment of lake water by a pressurized ultrafiltration 
system and they found that the use of coagulation and 
flocculation process as a pretreatment not only produced 
high-quality drinking water from lake water with different 
turbidity levels, but infiltration flow flux from the pres-
surized membrane was about 190–200 m3/m2 h and period 
of chemical descaling of the membranes were greatly  
prolonged.

In the present study, the effect of using ferric chloride 
coagulant along with the flocculation agents of polyelectro-
lyte and lime is investigated in water treatment with differ-
ent turbidity and total organic carbon (TOC) levels using 
MSR (without pressure) for simultaneous coagulation, 
flocculation, and membrane filtration.



317F. Hashemzadeh et al. / Desalination and Water Treatment 231 (2021) 315–328

2. Materials and methods

2.1. Jar test

In this study, for water treatment with different tur-
bidity levels (10, 50, 100, 200, 500, and 1,000 NTU), first, 
parameters of optimal pH and contents of ferric chloride 
coagulant and flocculation agents of polyelectrolyte and 
lime and also their effect on turbidity removal process were 
evaluated by Jar test. For preparing water with different 
turbidity levels, clay was cut into small particles after 
sieving in a mortar. Then, it was weighed by a Sartorius 
Practum 213-1S scale with 0.001 g of accuracy and was 
dissolved in water. After half an hour of settling, its sur-
face water was used as a solution to prepare various water 
turbidities. Diluted turbidity solutions were prepared 
from this stock solution using distilled water [17]. Then, 
half a liter of the test sample with certain turbidity was 
poured into all 6 beakers of the Jar test device and the 
parameters of pH, optimal contents of coagulants and 
flocculation agents were measured as process response.

In the first step, for determining optimal pH, the Jar test 
was performed using the solution with 10 NTU of turbid-
ity. For this purpose, 500 mL of the solution with 10 NTU 
of turbidity was added to the first to sixth beakers. Then, 
pH level was adjusted at values of 5, 6, 7, 8, 9, and 10 by 
HACH HQ40 multimeter. ferric chloride coagulant with a 
specific concentration of 5 mg/L was added to the first to sixth 
beakers. Then, the sample was placed under the DAIHAN 
WiseStir JT-M6 Jar test device and fast mixing was performed 
at 120 rpm for 1 min followed by slow mixing at 30 rpm for 
10 min. After gentle mixing, the sample was kept at rest for 
30 min to be deposited and a sample was taken from each 
of the beakers and turbidity of the sample was measured 
using a WTW Turb 355 turbometer. This test was repeated  
for the solution with 50 NTU of turbidity to confirm the 
test results. After determining optimal pH, in the next step, 
optimal content of coagulant materials was identified at dif-
ferent turbidities. Jar tests were performed in the range of 
1–50 mg/L of ferric chloride in the presence of optimal pH 
obtained for turbidity levels of 1000, 500, 200, 100, 50, and 
10 NTU according to the mentioned method to determine 
optimal ferric chloride content for the mentioned turbidity 
values. For determining the effect of polyelectrolyte floc-
culation agents and investigating their effect on turbidity 
removal percentages in the presence of optimal content of 
ferric chloride and optimal pH at two turbidity levels (50 
and 10 NTU), Jar test was done using polyelectrolyte con-
centrations of 0.1, 0.3, 0.5, 0.7, 1, and 2 mg/L. In the last stage 
of Jar tests in turbidity removal, the flocculation agent of 
lime was investigated. Having obtained optimal content of 
ferric chloride and optimal pH at different turbidities from 
previous Jar tests, simultaneous addition of flocculation 
agents (lime and polyelectrolyte) in the presence of optimal 
main coagulant content (ferric chloride) was investigated.

Different concentrations of lime and polyelectrolyte 
were determined at 0.5, 1, 3, 5, 10, and 15 mg/L and also 
at 0.1, 0.3, 0.5, 0.7, 1, and 2 mg/L, respectively, to identify 
the lowest concentration of lime and polyelectrolyte floccu-
lation agents (optimal content) among them for removing 
turbidity. So that, 6 stages of testing for each of turbidity 

levels and a total of 36 stages of testing were performed. 
First, a concentration of 0.5 mg/L of lime was used in the 
presence of concentrations of 0.1, 0.3, 0.5, 0.7, 1, and 2 mg/L 
of polyelectrolyte. Similarly, in the remaining 6 stages, 
other concentrations of lime were combined in the pres-
ence of the specified concentrations of polyelectrolyte and 
ferric chloride at optimal pH in the Jar test to determine 
optimal content of ferric chloride along with polyelectro-
lyte and lime at the highest turbidity removal percentages.

Jar test experiments were continued to remove the TOC 
with different concentrations of water turbidity of 10, 50, and 
100 NTU. A useful standard for TOC testing is Potassium 
hydrogen phthalate (KHP) [12]. KHP made by the German 
company MERCK was prepared at the concentrations of 
1, 3, and 5 mg/L, and Jar test were performed at turbidity 
values of 10 to 100 NTU to evaluate TOC removal rate by 
ferric chloride coagulant optimization and polyelectro-
lyte as flocculation agent. TOC concentrations were mea-
sured using SM5910 B Ultraviolet Absorption method with 
DR/6000 spectrophotometer made by HACH Company in 
the United States. Samples were analyzed for UV absor-
bance at 254 nm. Light absorbance at 254 nm, which is 
associated with the aromatic groups in NOM, is used as a 
surrogate parameter for monitoring the concentration of 
TOC in a fast and easy manner during water treatment [18].

2.2. MSR tests

MSR was designed for coagulation and flocculation, 
simultaneous sedimentation, and membrane filtration and 
was made by Rashab Tarh Company with technical specifi-
cations shown in Table 1. Coagulation and flocculation pro-
cess was used as a batch system based on optimal contents of 
coagulants and flocculation agents at different turbidity levels 

Table 1
Technical specifications of MSR

Pilot technical specifications

Dimensions (cm)

L 78
W 20

H 50

Thickness 0.5